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. SR MAESK. BZE. R 5% [ RIAHE. BUZE. PR, R, TN
8 Tk KRR SRR R 0 | R 0 S5 A () e O, a
T kB R
k5 >30000 20003 ®a
2 NP
P +5mm Imm SR
3 BN TR R <200g/m’ 196g/m’ e
4 =855 <0. 70mm 0. 55mm &
2 1) =450N/50mm 541N/50mm HE
5 For e Dy 2 o i
At 1) = 130N/50mm 161N/50mm e
N =20% 29% “a
6 W R R
i) =80% 82% LS

7 Wi om i NG| =20kN/m 27kN/m iy

8 TR =4.0X10"'g/ (m* s+ Pa) 6.5X107g/ (m** s *Pa) e

9 FEFEAF <9. 0X 10° 6. 0X 10° #e

10 IKESUETSEEE S <0. 5m 0. 3m e

11 BEAR <1.O0mm/s <Imm/s %4
&% 0F BRI K YU TR B I AR I 0 (OMA E %S 230011349614, CNAS
Remark EHYwE: L0783).




Testing Institute of Building Environment and Energy,Jianke EET Co., Ltd.

B X B BT BB R B A 0 o

National Center of Quality Inspection and Testing for Building Energy Conservation

BRI RERISCR R A R B P 58 55 RR IR A U B

HME%S (No. ): NBEC-2024CX-0098

# 3 3t 3 W (Page 3 of 3)

. . T ) 52
P! KT H HAR TR Fo i R
NO. Test items Requirement of standard Test results .
conclusion
12 A3 K 1000mm, 20h A&7k 1000mm, 20h % Fi% 7k iy
KPR =0. 4kN/m 1. 3kN/m e
53 RR =0. 4kN/m 0. 7kN/m e
J 55
4
HARK =0. 4kN/m 1. 1kN/m e
N
HHREENK =0. 4kN/m 1. 3kN/m RN
5K >0. 4kN/m 0. 6kN/m e
V4
=K I~
180° | 4gn, | FEERHR 0. 4kN/m 0. 5kN/m GRS
13 HE | TR
L >0, 4kN/m 1. 1kN/m wer
i3
58E8K =0. 4kN/m 1. 7kN/m e
57K et =0. 4kN/m 0. 7kN/m A
g | SRR >0. 4kN/m 0. 9kN/m e
G ;;.
L3 5K =0. 4kN/m 1. 4kN/m ?‘;ﬁféxf
58HE&8R =0. 4kN/m 2. 1kN/m e
(LLFZAD
% 7F

Remark

(AT E)D




